plant which reccives 22 kV from supply tine. The source of power is fed by the regional cleciric
company/anthority. In the both power sub-stations, emergency generator units are installed. The

generator units provides 50 % power of Maximum operation, when an cmergent power slops,

©) AUTHORI?.ATION OF DESIGN CONCEPT AND_CRITERIA BY EGYPTIAN TECHNICAL
COMMITTEE

All design works.hcrcin were discussed are accepted by the National Organization of Potable
Water and Sanitary Drain {(NOPWASD) and Suez Canal Authority. (SCA) on behalf of the
Minisiry of Development, New Communilies Housing and Public Utilities (MODANC).

31.7.2  DESIGN CONDITIONS

(1) Service Arca See Figure 3.7-2

(2) Average Daily Water Consumption See Table3.7-1
[...]
. —— A
. | - Un-Utilized Zone
g 134021 33,761}

61,197| 385,106

PUBLIG UTILITY A=35553 ha

| _ A=11.37 ha
. ATAQALE. COASTAL
CENTER A T A=6141ha
A= 20,945 m2
WATER CONSURMPTION AND DEMAND
a. Water Consumption {(Average Day Demand)
- Category Quantities (unit) Unit Demand Consumption
. ‘cum/unit/day  cum/day
{Domestic Ussa)
Residential Use ‘ 35,000 capila 0.180 6,650
Commercial and Public Uss
Center A 110 capita . 0.285 3
Center B 253 capita £.285 72
Center C 225 capita ) 0.285 64
Grain Terminal 155 capita (.285 44
WW.T.P 1 lot 400
Sum. of Domestic Use ' 7.262
(industrial Use) :
AtagalE. 294 ha . 107 3,471
Ataga LE.C. 61 ha 107 6,571
" Ataga LEE. 106 ha 107 11,363
Adabiya |.F.Z. 58 ha 107 6,221
Ataga Port 1 lot 1,580
Sum, of Industrial Use 57,205
Total of Average Day Consumiption

64,467



TABLE 3.7-2 Design Water Demand

b. Maximum Day Demand

Category Ave, Day Gans. Ave, | Max. Max. Day Dsmand
cu.m / day cu.m/ day
{Domestic Usge) :
Restdential Use 6,650 1.30 8,645
Comimercial and Public Use
Center A 31 1.30 4
Center B 72 1.30 94
Conter C &4 1.30 83
Grain Terminal 44 1.30 57
: WWT.P L 400 1.30 520
Sum. of Domestic Use ' 9,440
{Industrial Use)
Ataga L.E. 31,471 1.20 37,765
Ataga1.E.C. - 6,571 1.20 7,885
Ataga LEE. 11,363 1.20 13,636
Adzbiya |.F.Z. 8,221 1.20 7,465
Ataga Port 1,580 1.20 1,896
Sum. of Industrial Use 68,647
Total of Maximum Day Demand 18,087
¢. Peak Hour Demand
Category . Ave. Day Demand Peak Factor Peak Day Demand
cuLm / day cu.m/ hour
{Domestic Use)
Restdentiat Use 6,650 2.00 554
Commarial and Public Use .
Center A H 2.00 3
Center B . 72 2.00 6
Center C 64 2.00 5
Grain Terminal 44 2.00 4
WWT.P ' 400 2.00 33
Sum. of Domestic Use : 605
(industrial Use)
Ataga L.k 31,471 2.00 2,623
Afaga L.E.C. 6,571 2.00 548
Ataga LEE. 11,363 2.00 947
Adabiya LF.Z. 6,221 200 518
Ataga Port 1,580 2.00 132
Sum. of Industrial Use ﬂﬁl
Total of Peak Hour Demand 5,372
d._ Maximum Day Dsmand by Areas .- '
Order - (Area) Domestic Use Indusiral Use Leakage  Process W. Total Accum.
1 Alaga | E. 94 37,765 5679 3,786 47,323 47,323
2 WWTP(H) 260 - _ 39 26 325 47,648
3 Adabiya LF.Z. 83 7,465 1,132 755 0436 57,084
4 WWIP(@) 260 T 39 2% 325 57,408
5 Ataca Port 98 1,846 290 159 2,493 59,902
6 Ataga LE.C. 7,885 1,183 788 985 . 69,758
7 Residential Area 8,645 1,207 865 10,806 80,564
8 Ataga | EE. 13,636 2,045 1,364 17,044 97,609
Total 9,440 68,647 11,713 7,809 97,609




SUM.DOGC 10722103

TABLE 3.7-3 Raw Water Quality
Items Unit Design Max. Design Min,
Color degree 3 2
Twbidity = _ NTU 18 15
Total Hardness as CaCO3 mg/1 224 -
Total Dissolved Solid mg/l 733 (900} * -
Total Alkalinity mg/l 174 -
Ammonium-N mg/l 0.2 0.1
Nitrate mg/l 0.05 nil
pH 827 8
Cyanide mg/i trace nil
Mercury mg/l trace ~nil
Arsenic mg/i frace nil
Iron mg/l nil nil
" Manganese mg/l nil nil
.Potassinm mg/l 59 -
Magnesium mg/l- 21 -
Chloride - mg/l 500 172
Phenol mg/l nil nil
Calcium mg/l 160 -
* Total Dissolved Solid : 773 mg/l is data of May 2 1992. 900 mg/l is the past maximum value in the
record of SCA/NOPWASD.
TABLE 3.7-4 Treated Water Quality

{Unit : mg/] except for pH and where noted.)

Limitation

Item Limitation Item

Color (Platinum-Cobalt nnits) 50 Manganese 0.50 -

Turbidity (NTU) 5 Copper 150

Taste shall be acceptable | Zing 15 -

Odor shall be acceptable | Calcium 200

Lead 0.10 Magnesium 150

Arsenic 0.05 Total Hardness as CaCO3 500

Cyanide 0.05 Chloride 600

Cadmium 0.01 Sulfate 400

Selenium 0.01 Phenol 0.002

Mercury 0.001 - pH 6.5-92

Barium shall not be included | Mineral Oil shall not be included

Chromium shall not be included Hydrogen Sulfide shall not be included

Fhuoride 0.80 Anionic ' shall not be included
Detergents/Forming
Agents

Nitrite 45 Gross alpha aclivity 3

- (pCi/l) :
Total Dissolved Solids 1500 1 500 2) Gross beta activity (pCi/l) 30
Iron 1.00

* Egypiian Standard for Drinking Water.

Recommendation of NOPWASD



Fi (43 1- o1 “ r £ o 4

= UZ TV T Dand | {EE1I0Q0L00 VT

wy _
A o un v | amare | ouomer
ADNIOV WOLIVWI DO TYROUNKMAIN MWEYT T

uogels dumg ey
JO MOART [BIdIaD)

woz oL 0

o

_% ELE DI . , SR

LETANS YET TIWED D TS PL R | Wﬁ
i B : ) e
YW DAWISRAIC INGDIT FNL NG RORIS 1S B i i i !

L AMDZEAtOL

. N i t .
THLAA St G AT RN MDA B o o s e s N TN
LNRTRARG ¢ S1L ; X N A R R R O N TN N NN

]

s
I

G

$#1010101010101010101CIICICICISICICISISICIOICICIA)

Y 1dAD3 40 2MIE9NdTE EVEY

ENOTSIAIY 4

T OLIOTG 1azvs [om @

D

)

5 ——

! D

_ . : D

SONIAMTIC TONITILY .

o Owomd | FHCALIOCAT0 @

1

D

56

nioJolclolololoIbISIol6Io]e

WA PUOTY

1 ONLLMOT HODULNO .

wosuEA0n [

g (3

- 58

we/

aNanz
AYE SNDAYE,

¥ j

i i

£ ¥

S Sooor o
| .
i

J ) ‘ . | w QoL




b3

L ON Dams SHOUITN0

tZTh L=l-f Z+TF 0 omG [ §561 10 A

.ﬂl..,!“ qiuaEmE

ATNZTY NOUVIBLOOD THROLYNGLLNG Nvrr Sl

JOE[J JOSUNEIL] JOYEAA
JO JNOCAE] [RISUSD)
P18 D4

SNEYEORAIT YIF WRYOD A1 NS JHS
w
MY DOWGOEASC 1NGOTN THL MO MOMIC SITYLSC DL

Tadee] a ! THOUNEYR AYE | O

TRUWA SO QY DRISIOH TRUMOIWWOD MmN
“INTWLOTRARD 3O ARLSHON

HHADI IO SITENdIY VUV

SNOISIATY

SORIANTYL IDNYITY

ONZDE

WooL

- 59




019 ‘auelD) 1SIoH :_Em :oamo_cwEEoo _._onmﬁcw\, .mcpsm_d wm_ .:.: .5 __.

138
| warveanas |
™| AONZoMaNI J
/7| NOILYLS dWnd SHYINI

NI NOILYLS 8nS ¥3MOd -

13SS3A IV 103 JOSSTUANGD

waE:a mx«.._.z_ AAZZ

SALLNIOYE IUYINI HALYM MY (2)

- _ 35 m_._Eo B_ox,c_m_n__ .:o_«mu_SEEoo_.:o:m_pcg

_mc_Emjv SALMN

_ Zo_kﬁmmo v:m Zouh.q._.zmﬁam_._.mz_

mﬁcmEn_:vm m;_umon_ pue mc_x__z _mo_Em:ov _>.QNN /08¢ 138 _
| ONITING TwOINSHD EEEVEELEDS | Isv3FIvOVIVNI |
. ‘ AONIDUIW LLYLS 8NS ¥3MOd |
moSmmmmx HILYM "Eo._sén_ : — 7 NOLLYLS U,
INVId INZWLYEHE |2 _
T UILYMYOVIV NI AMz2
W | NOLLYLS ENS ¥3IMOd |
|
s mwo&:ﬁ. EmEhmmz L_. ._,.&m.\s : A ee
LNV INIWLYIML ¥V (L)

uresSeyy Aiddng samog  S-L€ Oy

SIKHIMOd

3-060



£ESMm

w0y 'L xouddy

— EUEOXEN

HILYNDIOUHD | |

R

EW 0gxei

) 160z Xep Aprung

%0 88
prew 7 psodsiy
1Bui0g 58
P/ 5309
SQ38 ONIAYG 3DANTS |@fmmsmmmnmemrsmmeacrs HIOnN3S3
Bz ss L HLYAM J30-MeNg
PEW1EL B o £ LORNGISICE o)
] PIEW 00076
pigw 122 33
uoieicdeng g2 & -
HIOAYISTY
HMILYM O31VIYL
& %
8 {(Bugs g5} PlEW 67156
5 P/EW 0ZE'C BT
B
[=% o U
PIEH 08C5 SEVR(E!
> il
PRRW 02166
| NISVE NOILYINDVOD
(Pugepe gg) | ANY NOLLV.LNIWIQSS
PIEW 088 Ay
P/EW 000001
[
4. _ HIOAMESTY
: VAR MYH
HIOAYISTY HILYM ¥3LYM

HEVYMMOVE J31iTld

LW ObY'E9

P/ER! 000001

e ———— | NISOQ WNTY |

BUWE'}XeW

ANV 3HL 30

VR R

|
YILVYM 301AYS ! <

NOILYLS ditind
IAYINI

- uRISeIg UETRY SSBIN I8BA  9-L'€ ‘D4

STXSSVN

3 -6l



38 SEWERAGE SYSTEM

3.8.1 DESIGN CONCEPT

(1) PURPOSE OF SEWERAGE SYSTEM

The purpose of sewerage system construction in this Project Area arc conceived as follows.
(&) The water qualily preservation of the public water area (Suez Bay).

The sewerage systems is recommended as the technically sound measure for managing

wastewater thus water environment from pottution can be protected.
() Todevelop clean and safe sanitary condition of the living and working environment,
(¢} To establish effective and economical wastewater management system.

" By adopting the sewcrage system, where all wastewater are collected and conveyed to the
single treatment plant, which is a centzalized system. Wastewater could be handled more
effectively and economically as compared with a deeentralized system (each factory treats it's

own wastewater individually in accordance with the Egyptian Law No. 93 for 1962-1989}.

(2) MAIN FACILITIES OF SEWERAGE SYSTEM

-

The recommended scwerage system consisis of a neiwork of the sewers, three relay pumping
stations {two are for industrial wastewater collection system and one is for domestic swages which
are conveyed to the USAID plant) and a wastewaler trealment plant (hereinafter referred to as

"WWITP").
(3) SERVICE AREA

The area to be covered by the sewerage system including industrial and residential areas are as

follows.



382

Project Arca

Ataga LE. West and East
Ataga LE. Coastal

Adabiya LF.Z.

Wastewater Treaiment Plant

Center A
Center B
Center C

Future Expansion Area

Residential Area
Expansion Area of Ataga LE.

Total Service

DESIGN CONDITIONS

Area

(1) WASTEWATER CHARACTERISTICS

" The design quantity of the wasiewater is determined on the basis of the design criteria

Tables 3.8-1 and 3.8-2 show the quantity and quality of industrial wastewater and domestic

sewage.

(NOPWASD) stating that the average wastewater capacity is to be 80 % of the average water

consumption.

The design quality of the industrial wastewater is estimated on the bases of data accumulated in

Japan which are shown in "Guidebook for Comprehensive Basin - Wide Planning of Sewerage

294 b
61 ha
58 ha

4.5 ha
21 ha
92 ha
8.3 ha

132 ha

106 ha

675.1 ha

System".
Table 3.8-1 Wastewater Quantities
Kind of
Wastewater Industrial Wastewater Domestic Sewage
Item
1. Average Daily 46,500 (n¥/d) 5,400 {(m’/d)
2. Maximum Daily 55,800 (m¥Yd) 7,020 (m3/d)
3. Peak Hourly 3,875  (m¥hr) 450  (mhr)
Table 3.8-2 Wastewater Qualities
Kind of
Wastewater Industrial Wastewater Domestic Sewage
Item
1. PH 610 10 6109
2. BOD 330 mg/l 280 mg/l
3. COD 280 mg/1¥! 580 mg/l*?
4, §8 380 mg/l 400 mg/l
LS| COD measured using pbléssium permanganale method,
*2 COD measured using dichromate method.




—&) Rainfall

Industrial Wastewater

Ataga LE. (1/2) \4 '

(Includes Center B) »
Ataqa LE. (2/2) M =@ .

Ataga LE.E. \ >

Adabiya LF.Z. \4 N

(Includes Center C) g

AwgalEC. | !@ s |

(Includse Center A) 0-

Legend

Domestic Sewage

WWTP ~@

Residential Area

. Effluent
~—&) Rainfall to Suez Bay
’ hh . .
S |
Service Area | : US-AID :L__.:‘:"’:} Efﬂuem-
_ ‘ ] WWTP + =~ 110 Suez Bay
Relay Pumping Station T

Wastewater Treatment Plant
Public Sewer Pipeline (Gravity Flow)
Ditto (Force Main)

Other Project

FIG. 3.8-1 Sewerage System Diagram



3.8.3 OUTLINE OF DETAILED DESIGN

(1) WASTEWATER TREATMENT PLANT

@

()

Treatment Facility Unit

The capacity. of the treatment plant.is 55,800 m¥/day (Maximum Daily). The plant is
divided into four parallel trains. Each (rain has a'capacity of 55,800/4 = 13,950 nv*/d and
can be operated independenily each other. Dué to this separation, the stage construction of

the train is also possible il nccessary.

Industrial Wastewater Treatment Process

The treatment process for the industrial wastewater is composed of neutralization,

coagulation, and sedimentation as the primary lreatment process.

The canventional activated sludge system is proposed as the secondary ireatment process
applied for this sewerage project through the comparative study on alternative ticatment

processes.

The alternative processes include Stabilization Pond, Acrated Lagoon, Oxidation Diich,

Rotating Bio-disk, Trickling Filter and Conventional Activated Sludge.

The stabilization pond and the aerated lagocn arc not suitable for this area because the
processes require a large scale of site which is not available in the vicinity. The rotating
bio-disk has few practices for a treatment plant with the capacily more than 20,000 m3/day,

thus is climinated from the process applicable here.

The trickling filier likely causes a higher level of odor released {rom the biofilters and
microbial {ilm in biolilters is used as a breeding ground by various flies and midges, which
can cause severe nuisance especially in hot climates. Tt is apparent that the process is not

applicable.

The inittal and maintenance cost of the conventional activated sludge process (hereinafter
referred to as CAS) was compared with that of the oxidation ditch (hercinafter referred to as

OD) process and it became clear that CAS is less expense.

On the basis of the feature (he conventionat activated sludge method is considercd preferable

for the treatment process in this projecl.

Process diagram and layout of WWTP are shown in Figure 3.8-2 and 3.8-3.

3-65



©

@

Shudge Treatment Facility

Based on the result of a comparative study of the two treatment facilitics (Mechanical type
and Drying Bed), the drying bed method was selected [rom view points of cconomy, encrgy

saving and maintainability.

The volume of shidge from both primary and final sedimentation tanks is reduced in the
sludge thickener. The thickened sludges are dewatered at the drying beds and produced sludge

cakes are transporicd and dumped to a designated site.

Rense of Treaument Industrial Wastewater

Because the Project Arca is a new industrial estate, the type of industry can only be

estimaled with a "likely or maybe" .version, as well as the quality of the industrial
wastewaters. Under such sttation, it is rather impossible to judge the feasibility of reusing
treated efftuents. Consequently the feasibility of rcuse of treated wastewaler effluent could
be studied only after the inflow rate of the treatment plant has reached the design level and
the treated effluent quality, which is the basic data concerned to reuse, could be analyzed and

determincd to a reasonable degree.

Therefore, reuse of treated wastewater effluent is 1efl For future consideration. In this Project

it is considered as follows:

If the reuse of treated effluents or the improvement of cffluents quality becomes necessary,

filier equipment can be installed.

An area for the sand filter process has been set aside and the water levels of related processes

have been planned taking into consideration possible future connection to the filter.

(2 SEWER PIPELINE

@

Main Sewer Routes

Routes for main sewers have to be planned with the objeclive function to minimize the
initial cost under the following constrains: minimum cover, shortest path, and Jeast
nwnber of crossing with other utililies or structures. Main sewer roules selected taking inlo

consideration of the above menticned requirement are shown in Figure 3.3-4,



B[ jusugeal ] INeMNSeA JO WRISenT ss001g 7-3'¢ ‘DI

J3NOSSI] BROG JMSBeD QL o84 ne 1 cmfogw Jo lamaig 06 duwing aBpnis peuayaIy]l o aey JE IBUSLING WS 02 385) pajesedas QL
Jossaudwo) ge  uoneZesnaN SED | B dwing Uiesq 00|46t duing werq pool4 8¢ NED 18IV} 62 ey 51 LD JENYU 8
SIOH Uy 89 1SI0H UIRYD 85 dwng eyng Wy g uaxoiy) aBonis 8e sssnia g2 F2O Wl B uoRAD A

duing sysuely, /3 dund Jaisoeg g duing epeg ofsned 1o A.D L2 dung Uil 10014 L2 A 4L . IsioH UBYD £
Jossarduiod ¢g IclRuOIUS o5 U2 2POS SASNED OF duing Aeids o¢ aeo doys o2 J3SnYKT 9t UsRIoT WNDS 9
duing uiesg so0ld 69 BURLCD BULOIND §5 duwing ue:g gy dung uieeq 10014 68 HUE) LUORRIAY Jo J8lL ST a|s A st duwngd sfemas g
BABA JNEAN PRIBRIL 5O ISIoH WBYD g - dwng pasy aBpnig b dwng wnag p£  abpnis wniey jo 18 ¥Z BIBE) LOINGLISI ¥l JBUseM LD b
ONEA USBAMORE £0  USBANORE JOLIaM0Ig §5 U} Lonnquisiq sBpnig gp dung sbpnig ¢¢ dwnd Wesq 10014 €2 duwng el Jootd g1 dwng pues ¢
SARA 121U el 29 Jamolg uchieay 25 3D 1P| T dwing wnisy abpng 2e dingd wrag 7z dwing Jojem mey L uaasog leg Z
duing ysemioeg 19 ‘L afuoys jo el 15 esnug Ly BULHEG WNSS LE duing sbprig 12 esngig L R0y JuInyLr |,
YL LO¥iNOD SMLEOTHD _ E : NSYE 3000 | R
w_d..,lnl.:.._“.m..h...ﬂuu .i.ﬂm@ 0 ,
PR EEwww || OO St
R o )| o % B O pe m
NPRLY sy S—E '® @ F
mrulr_&n\x.," - ~ W il RLRTI2 RN
FETR T L N g
i H ! pram-s - i . ) w@... @ @
® | @@ ) - _ . s T
. ] 7o .
: SO G nm 8 1 i . “ n_ [ nOUvIS ToHiand g3ivm vy |
G= ! o
. — a
H I
£k ! I
e 4
: !
T3t ﬁ..T-._@ =
@
WYL WG @) _m.wﬁm o
* _ | _; ik j ll\L
L e |
L A A i) g r.‘_ ba i e_.e(
mn.« "ﬂﬂ.@vﬂ, - m - @
rlllllll.ll—
r
1
¥
@ |
!
R TEeT &~ !

S zo_b.z_mofo : v OO TSRO L5419 W E R\ g2 e e WA A B ) FTIE O—

3-067



csapaneg  aemihy  DTIOTIOT
. " asnon wereulolyd @
aSnoR Cwng  uyswexoeg pue dwhd auis @)

asnoy dung - Bupasy eBpmis  puw uisvg #Bpnig T (H

TR]d OSUNeSI] ISBMASEAL
Jo ueld moie pelrEIag €8¢ DI

esnon Buipesd quadeon ()
3snoH  Buisod woueziwinan €D
WOl pausemkdeg (2D

wuel a2

Rug R - auotd (D)
augy  wonmuAWIG  feuid (B)
) xuey  LOHEadY (5)
XUzl LORENAIRS  Alrling ()

. doug  Niow @ sausxowy  eBanig (D) wuid @ wueL vonpindeog (6
* T uonmS-ang smdg @' asnoy  wamoig” @) wueL  padaiy wusy vonRzieaeN (D)
wonws Buitang Ja1om oisem meE (D Juey  uoneseto ED yoel  Jawm  baeal (@) wey sBwag (D
. “HIUW
5 =
i
g : 5

e T wa m ar we n W ar Ty